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MILL'S QUALITY
CERTIFICATES

DATE OF ISSUE

2008.07.18

A ek AW &
L/C No. (P/O No.)

- A7L1-C45661-TIFE(0801844)

A E eA 4 & 7
COMMODITY E.R.W STEEL PIPE SeAH Mnm>—._ Steel nmwﬂ_u CUSTOMER DUFERCO SA
A E 3 (F)Ml of Ml B F & A
SPECIFICATION APT 5LB PSL1/ASTM AS3B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER SEAH STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT NO. | e = g oz S % QUANTITY ) 2
NO. | (BATCH NO.) ORDER SIZE 2 5 F A o FTHMWT RENARK
*1 PCS TOTAL LENGTH WEIGHT
18 | (sHizomi010)| BBE 12 " X 0.250 "(1/4") X 6.120 M
19 | (st ercios0)|  BBE 16 * X 0.250 "(1/4") X 6.120 M 74 452.880 M 28.590
20 | (siiainao0)| BBE 16 " X 0.250 "(1/4") X 6.120 M 71 434.520 N 27.431
21 | (ghiaiesinn)| BBE 16" X 0.375 "(3/8") X 6.120 M 15 91.800 X 8.536
IMPACT
HYDROSTATIC | N [VD|F|s|C|RM|B|D|cC|F|F|RF| zINC coATING ; TENSILE TEST :
TEST ~|11|L|H|[O|EA[E|R|R|L|L|EL TEST L O sL I ) (Gage Length : 50mm) =t ]
DIsM|A[O|M|SG|IN|[T|U|[A|A]|VA HARD-| HEAT | PROTECTIVE
HEAT NO R| . [VEIT|CIR[INIDIF|SIR|NIET #|%| D D | TENSILE | YIELD |E.1 StEAR T6ST | MET | CLINING
B D Sec] 1 - 2 b NS <.L ) F
T|AN|T|K DE|[T|T|H|1|6G|RT|WEIGHT OF| Z ¢ |si| #n [P | S |cu|nI|cr|Ho| V |cRBQ , )
NO. | (BATCH NO.) gl |Ls[E| |EfuT|N NI E | S | 2INC ConT| 7| & 1 |STRENGTH| STRENGTH| | RGY [AREA
psi | UfulgolY Sal Al G Keh " |c-s{akf 1 5 3 lz2lzlzlzl3 " SN [T,
B N| N ol u N ) ) SN_|"NESS |P-
Tl G N |causs| #3 G *4 | 5 | +6 +7 +8 [x9| PS! DS 1410 [Jould % +11
S 30 MAX | 26 120 | 30| 30 40| 40|40 15|80
SPEC MIN 60000 | 35000
18| 26478 6| 66 G P T| 72110 | 54040 | 36
(SHI5071010) P W| 73974
19| S037255 60 |G|G| G |G G H|15| 1| 65 [14] 4
(SHI5101080) P |14| 2|65 |15 2 |m®|1|1|m|1 T| 70830 | 52340 | 38 G
P |14| | 64 [14] 4 | 1|mR[1|RITR| [w]| 72112
20| SP12917 660 |G|G| G |G G H {14| 1| 70 [16] 6
(SHI5101090) P |13[2]| 70 |15] 7 ||| 1]|TR|1 T| 70690 | 48500 | 40 G
P |14[TR]| 70 [18] 5 |R|TR| 1 |TR|TR| |W| 73272
21| SP13687 980 |G|G| G |G G H |17 1] 81 |10]5
(SHI5102020) P 16| TR| 81 12| 7 |TR|TR| 1 [TR| 1 T| 68410 | 47070 | 38 G
P l16| 2| 82 [10]6|1|m|1[m1 ¥| 71979
N b1~ e O | DESCRIPTION OF GOODS : 1,409.329 MT (+/~ 10 PCT.)PRIE ERW PIPES / GRADE: API 5L-B/ ASTM AS3B.GRADE:AP 5L-B/ ASTM AS3B.
T | PHYSICAL PROPERTIES SAME AS TENSILE TEST & IMPACTEST.
0 | Refer To The Attached H
T | Section Designation E
E R
S - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE -
SUrveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR "MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)

T E.KIM




